Geqtechnical & Wx%::z; i,r:f, .
ig;/gg;\g:nta' \évé:ezggg Standard Penetration Test Results
Site : 41 Frognal, Hampstead, NW3 6YD Job Number
J15019
Client : BTP Group Sheet
Engineer: Eliiot Wood 171
tosr B BRSSO I n omment
(m) (m)
BHO1 1.20 1.36 1.65 CPT 2 1 2 1 2 2 N=7
BHO1 2.00 2.15 2.45 CPT 1 1 2 2 2 2 N=8
BHO1 4.00 4.15 4.45 SPT 1 2 2 3 2 3 N=10
BHO1 6.00 6.15 6.45 SPT 2 2 3 3 4 4 N=14
BHO1 9.00 9.15 9.45 SPT 3 4 4 5 5 6 N=20
BHO1 12.00 12.15 12.45 SPT 4 5 6 6 7 7 N=26
BHO1 15.00 15.16 15.45 SPT 5 5 6 6 7 8 N=27
BHO1 18.00 18.156 18.45 SPT 6 7 8 8 g 10 N=35
BHO2 1.20 1.35 1.65 CPT 1 1 1 2 2 3 N=8
BHO2 3.00 3.15 3.45 SPT 2 3 3 3 2 3 N=11
BHO2 5.00 5.15 5.45 SPT 2 2 2 3 4 4 N=13
BHO2 7.50 7.65 7.95 SPT 3 3 4 4 4 5 N=17
BHO2 10.50 10.65 | 1085 SPT 4 5 5 6 6 7 N=24
BHO2 13.50 1365 | 13.95 SPT 5 5 6 6 7 8 N=27
BHO2 16.50 16.65 16.95 SPT 6 7 7 8 9 9 N=33
BHO2 19.50 19.65 19.95 SPT 7 7 8 e] 10 10 N=37
BHO3 1.00 1.15 1.45 SPT 1 2 2 2 2 3 N=9
BHO3 2.00 215 245 SPT 1 2 1 2 3 3 N=g
BHO3 3.00 3.15 3.45 SPT 2 1 3 2 4 4 N=13
BHO3 4.00 4.15 4.45 SPT 2 1 2 3 2 4 N=11
BHO3 5.00 5.15 5.45 SPT 2 2 2 3 4 4 N=13
BHO3 6.00 6.15 6.45 SPT 2 2 3 4 4 5 N=16
BHO3 7.00 7.15 7.45 SPT 3 3 4 5 5 6 N=20
BHO3 8.00 8.15 8.45 SPT 3 3 4 4 5 6 N=19
BHO3 9.00 9.15 9.45 SPT 2 3 3 4 5 5 N=17
BHO3 10.00 10.15 10.45 SPT 3 3 4 5 6 6 N=21

Produced by the GEOtechnical DAtabase SYstem (GEODASY) (C) ali rights reserved




K Widbury Barn ! Trial Pit
Geotechnical & Widoury Hin  |Site Number
Enqunmema! Ware
Assodates Herts SGi2 7qe |41 Frognal, Hampstead, NW3 6YD 1
Excavation Method Dimensions Ground Level (mOD) Client Job
Manua! 400X600%550 87.88 BTP Group Number
J15008
Location Dates Engineer Sheet
Trial Pit Number 1 22/01/2015 Elliot Wood 1/1
Plan: -
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120
3
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Section A - A: -

:j a% % 320}
ABST, N ?r
% YR 3 Topsoil (Dark brown clayey silt)
RN 150
ARTA ABE PR oo i &
- S S Made ground (dark greyish brown sandy CLAY with
Concrete AoA P o gravet and brick.)
Ground ah e 40‘55139 -
Beam 2958 AT
A.qA.o A F N b 4 V.
A .A sy ] Fitn brownfissuted LONDON QLAY ___________________
Remarks: Scale:
All dimensions in millimetres 1:20
Sides of trial pit remained stable during excavation Logged by:
Groundwater: Perched water at concrete footing. KB




Widbury Barn . Trial Pit
Geotechnical & Widbury Hill Site
A" environmental vryVare Number
Assodiates Herts sz 7qe |41 Frognal, Hampstead, NW3 6YD 2
Excavation Method Dimensions Ground Level (mOD) Client Job
Manual 400x500x1400 87.51 BTP Group Number
J15008
Location Dates Engineer Sheet
Trial Pit Number 2 22/01/2015 Elliot Wood 171
Plan: -
— 500
300
3
. 5‘;‘*, g
R ‘i> ¢ ot
g N B oop
S . v ) E
-
~on -
Y
Section A - A: -
3
1400 1 1200 I Topsoil (Dark brown clayey sift) 3
20
____________________________________________________________ Y.
Fy
Made Ground {dark greyish brown sandy CLAY with
gravel and brick and roots up to 20mm ¢.)
150
A
,A £y ‘A”" AT
ALSs A4
[
X TR e N
\ H ] Firm trown fissured LONDON CLAY
Remarks: Scale:
All dimensions in millimetres 1:20
Sides of trial pit remained stable during excavation Logged by:
Groundwater: Perched water at concrete footing KB




Widbury Barn Trial Pit
Geotechnical & Widb'gry Hill Site Number
Environmentai Ware
Assodiates Herts SGi2 7qe |41 Frognal, Hampstead, NW3 6YD 3
Excavation Method Dimensions Ground Level (mOD) Client Job
Manual 500x500x1200 87.80 BTP Group Number
J15008
Location Dates Engineer Sheet
Trial Pit Number 3 22/01/2015 Elliot Wood 1/1
Plan: -
———— 500
250
0o 77
o
ol Dﬁ D
>? > ol
U1 ops
(e
8 Jo . F
N °{>, e s
o N o of
ors *
Y
Section A - A: -
3
Fy . ry
1200 1005 i Concrete paving over loose mix concrete .
3 P e e e e e e \ d
-
Made Ground (dark greyish brown sandy CLAY with
R gravel and brick and roots up to 10mmg.)
1059
3
Y
A
aloa A
v @ A N ¢ O v
\J Firm brown fissured LONDON CLAY
Remarks: Scale:
All dimensions in millimetres 1:20
Sides of trial pit remained stable during excavation Logged by:
Groundwater: Perched water at concrete footing KB




R Widbury Barn \ Trial Pit
Geotechnical & Widoury Hi | Site Number
Environmental Ware
Associates Herts sG1z 7QE |41 Frognal, Hampstead, NW3 6YD 4
Excavation Method Dimensions Ground Level (mOD) Ciient Job
Manual 500x500x1200 87.83 BTP Group Number
J15008
Location Dates Engineer Sheet
Trial Pit Number 4 22/01/2015 Eiliot Wood 1/1
3
Plan: -
— 500
N
1 300
o
>
I
) v B e
=1 Lo P
Q R
o Bo i; oD
h \ 4 D. o * D
Section A - A: -
N
1200 1 850 T Concrete paving over sand -
e o e e e e i e ot e o e b B et e A V_
F
Made Ground (dark greyish brown sandy CLAY with
gravel, concrete and brick fragments and roots up to
25mmg.)
1050
\ 4
A ©
Aot a
e ad
g{x" A Ao
v AT, e e . 4
Perched water k_/ Firm brown fissured LONDON CLAY with siltand sand
under concrete
footing
Remarks: Scale:
All dimensions in millimetres 1:20
Sides of trial pit remained stable during excavation Logged by:
Groundwater: Perched water at concrete footing KB
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1731 - UUTXL BH1 03.00 U1 U - 22271-112091.Xls

GL:Version 1.43 - 25/02/2015

Quick Undrained Triaxial Compression Test

BS 1377 : Part 7 . 1930 Clause 8

BH/TP No BH1 Description:
Sample Ref U1 Firm brown silty CLAY with occasional lenses of fine orange
Depth (m) 3.00 sand
Sample Type u
Specimen Details
Specimen conditions Undisturbed
Length (mm) 201.0
Diameter {mm) 102.2
Moisture Content (%) 26
Bulk Density (Mg/m®) 2.00
Dry Density (Mg/m®) 1.58
Test Details
Latex membrane thickness (mm) 03
Membrane correction (kPa) 1.1
Axial displacement rate (%/miny 2.0
Cell pressure (kPa) 60
Strain at failure (%) 19.9
Maximum Deviator Stress (kPa) 171
Shear Stress Cu (kPa) 86
Mode of failure — Orientation of the sample Vertical
J - Distance from top of tube mm 20
/ \
/
&
Checked and Approved by: | {Project Number:
GEO 22271

5 Burte

Senior Technician

11/03/2016

Project Name:

41 FROGNAL, HEMPSTEAD, NW3 6YD
J15019

5

. ususd

UKAS

1582

Test Report By GEOLABS Limited

Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 8XX
Client : Geolechnical & Environmental Associates Limited, Widbury Bam, Widbury Hill, Ware, Hertfordshire

Page 1 of 1
{Ref 38474.50597)




1731 - UUTXL BH1 05.00.U2 U - 22271-112085 XIs

GL:Version 1.43 - 25/02/2015

Quick Undrained Triaxial Compression Test

BS 1377 : Part 7 : 1990 Clause 8

BH/TP No
Sample Ref
Depth (m)
Sample Type

BH1
Uz
5.00
U

Description:

Firm to stiff brown CLAY with rare black staining

Specimen Details

Specimen conditions Undisturbed

Length {mm) 201.1

Diameter {mm) 102.6

Moisture Content (%) 30

Bulk Density (Mg/m?) 1.93

Dry Density (Mg/m?) 1.48

Test Details

Latex membrane thickness (mm) 0.3

Membrane coirection (kPa) 0.6

Axial displacement rate (%/min) 2.0

Cell pressure (kPa) 100

Strain at failure (%) 8.0

Maximum Deviator Stress (kPa) 157

Shear Stress Cu (kPa) 78

Mode of failure § ::_:ﬁ:i Orientation of the sample Vertical
| Distance from top of tube mm 20

Checked and Approved by:

Senior Technician

11/03/2015

Project Number:

Project Name:

41 FROGNAL, HEMPSTEAD, NW3 6YD

GEO /22271

J15019

GEOLABS "

- UKA
_ psane
1982

Test Report By GEOLABS Limited

Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX
Client : Geotechnical & Environmental Associates Limited, Widbury Bam, Widbury Hill, Ware, Hertfordshire

Page 1 of 1
(Ref 38474.50602)



1731 - UUTKL BH1 07.50 U3 U - 22271-112089 xls

GL:Version 1.43 ~ 25/02/2015

Quick Undrained Triaxial Compression Test

BS 1377 : Part 7 : 1990 Clause 8

BH/TP No
Sample Ref
Depth (m)
Sample Type

BH1
u3
7.50
U

Description:

Stiff brown CLAY

Specimen Details

St e 257

S

Specimen conditions Undisturbed

Length {mrm) 201.0

Diameter {mm) 103.8

Moisture Content (%) 28

Bulk Density (Mg/m®) 1.96

Dry Density (Mg/m?®) 1.54

Test Details

Latex membrane thickness (mm) 0.3

Membrane correction (kPa) 0.4

Axial displacement rate (%/min) 20

Cell pressure (kPa) 150

Strain at failure (%) 6.0

Maximum Deviator Stress (kPa) 233

Shear Stress Cu (kPa) 116

Mode of failure T Orientation of the sample Vertical
3 V\W_” ‘i Distance from {op of tube mm 40

Checked and Approved by:
Sentor Technician
11/03{2015

Project Number:

Project Name:

41 FROGNAL, HEMPSTEAD, NW3 6YD

GEO /22271

J15018

GEOLABS|®

ey

 meng

Test Report By GEOLABS Limited

Bucknails Lane, Garston, Watford, Hertfordshire, WD28 8XX

Client : Geotechnical & Environmental Associates Limited, Widbury Bam, Widbury Hill, Ware, Hertfordshire

Page 10f 1
(Ref 38474.50608)



1731 - UUTXL BH1 10.50 U4 U - 22271-112082.xls

GL:Version 1.43 - 25/02/2015

Quick Undrained Triaxial Compression Test

BS 1377 : Part 7 : 1990 Clause 8

BH/TP No BH1 Description:
Sample Ref u4 Siff fissured dark brown CLAY with rare orange fine sand and
Depth (m) 10.50 gypsum
Sample Type U
Specimen Details
Specimen conditions Undisturbed
Length {mm) 201.3
Diameter (mm) 102.4
Moisture Content (%) 29
Bulk Density (Mg/m®) 1.94
Dry Density (Mg/m®) 1.50
Test Details
Latex membrane thickness (mm) 03
Membrane correction (kPa) 0.4
Axial displacement rate (%/min) 2.0
Cell pressure (kPa) 210
Strain at failure (%) 5.0
Maximum Deviator Stress (kPa) 202
Shear Stress Cu (kPa) 101
Mode of failure p e Orientation of the sample Vertical
!.f ) Distance from top of tube mm 20
[
L |
i
H /
®
Checked and Approved by: | {Project Number:
GEO 22271

G Burte

Senior Technician
11/03/2015

Project Name:

41 FROGNAL, HEMPSTEAD, NW3 6YD

J15019

Test Report By GEOLABS Limited

Bucknalls Lane, Garston, Watford, Her{fordshire, WD25 9XX

Client : Geotechnicat & Environmenta! Associates Limited, Widbury Bam, Widbury Hill, Ware, Hertfordshire

Page 10of 1
{Ref 38474.50611)




1731 - UUTXL BH1 13.50 U5 U - 22271-112094 .xls

GL:Version 1.43 - 25/02/2018

BS 1377 : Part 7. 1990 Clause 8
Quick Undrained Triaxial Compression Test

BH/TP No BH1
Sample Ref us
Depth (m) 13.50
Sample Type U

Description:

Stiff dark grey brown CLAY

Specimen Details

Specimen conditions Undisturbed

Length (mm) 201.1

Diameter {mm) 103.1

Moisture Content (%) 27

Bulk Density (Mg/m?) 1.97

Dry Density (Mg/m?) 1.55

Test Details

Latex membrane thickness (mm) 0.3

Membrane correction (kPa) 0.4

Axial displacement rate (%/min) 2.0

Cell pressure (kPa) 270

Strain at failure (%) 50

Maximum Deviator Stress (kPa) 258

Shear Stress Cu (kPa) 128

Mode of failure o Orientation of the sample Vertical
Distance from top of tube mm 20

G Burke

Senior Technician

11/03/2015

Checked and Approved by: | iProject Number:

Project Name:

41 FROGNAL, HEMPSTEAD, NW3 6YD

GEO / 22271

J15019

1982

Test Report By GEOLABS Limited Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX
Client : Geotechnical & Environmental Associates Limited, Widbury Bam, Widbury Hill, Ware, Hertfordshire

Page 10of 1
(Ref 38474.50615)




1731 - UUTXL. BH1 16.50 Us U - 22271-112092.xIs

Gl.:Version 1.43 - 25/02/2015

BS 1377 : Part 7 : 1990 Clause 8

Quick Undrained Triaxial Compression Test

BH/TP No
Sample Ref
Depth (m)
Sample Type

BH1
us
16.50
u

Description:

Stiff fissured dark grey silty CLAY

Specimen Details

Specimen conditions Undisturbed

Length {mm) 201.3

Diameter {mm) 103.4

Moisture Content (%) 27

Bulk Density (Mg/m®) 1.97

Dry Density (Mg/im?) 1.55

Test Details

Latex membrane thickness {mm}) 0.3

Membrane correction (kPa) 0.2

Axial displacement rate (%/min) 2.0

Cell pressure (kPa) 330

Strain at failure (%) 2.0

Maximum Deviator Stress (kPa) 240

Shear Stress Cu {kPa) 120

Mode of failure K ”:: Orientation of the sample Vertical
> Distance from top of tube mm 10

Checked and Approved by:

G Burbe

Senior Technician

11/03/2015

Project Number:

Project Name:

GEO /22271

41 FROGNAL, HEMPSTEAD, NW3 6YD

J15019

GEOLABS|"

1982

Test Report By GEOLABS Limited

Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX
Client : Geotechnical & Environmental Associates Limited, Widbury Bam, Widbury Hill, Ware, Hertfordshire

Page 1 of 1
(Ref 38474.50618)



1731 - UUTXL BH1 18.50 U7 U - 22271-112093 s

GL:Version 1.43 - 25/02/2015

BS 1377 : Part 7 : 1990 Clause 8
Quick Undrained Triaxial Compression Test

BH/TP No BH1 Description:
SZ';‘;"Z‘ nief ;J; 50 Stiff dark grey CLAY
Sample Type U
Specimen Details
Specimen conditions Undisturbed
Length {rmm) 201.2
Diameter (rnm) 101.9
Moisture Content (%) 27
Bulk Density (Mg/m®) 2.00
Dry Density (Mg/m®) 1.57
Test Details
Latex membrane thickness (mm) 0.3
Membrane correction (kPa) 0.3
Axial displacement rate (%/min) 2.0
Cell pressure (kPa) 370
Strain at failure (%) 4.2
Maximum Deviator Stress (kPa) 297
Shear Stress Cu (kPa) 148
Mode of failure Orientation of the sample Vertical
Distance from top of tube mm 60

Checked and Approved by:

Senior Techhician

41/03/2015

Project Number:
GEO /22271

Project Name:

41 FROGNAL, HEMPSTEAD, NW3 6YD

J15019

GEOLABS |~

1982

Test Report By GEOLABS Limited Bucknalls Lane, Garston, Watford, Hertfordshire, WD25 9XX
Client : Geotechnical & Environmental Associates Limited, Widbury Barn, Widbury Hill, Ware, Hertfordshire

Page 1 of 1
(Ref 38474.50624)




% BS 1377 : Part 7 : 1990 Clause 8
2
§ Quick Undrained Triaxial Compression Test
.
ﬁ‘ BH/TP No BH2 Description:
g gzg‘tﬁ'i n’:")ef ‘ZJLO Stiff brown silty CLAY
5| Sample Type U
:
al . -
2 Specimen Details
;' Specimen conditions Undisturbed
= Length (mm) 201.0
Diameter (mm) 101.7
Moisture Content (%) 24
Bulk Density (Mg/m®) 1.82
Dry Density (Mg/m?) 1.54
Test Details
Latex membrane thickness (mm) 0.3
Membrane correction (kPa) 0.2
Axial displacement rate (%/miny 2.0
Cell pressure (kPa) 40
Strain at failure (%) 2.0
Maximum Deviator Stress (kPa) 295
Shear Stress Cu kPa) 148
Mode of failure T Orientation of the sample Vertical
[! - “ """ \ Distance from top of tube mm 50
f
i o
t. |
4 /

&
Checked and Approved by: | |Project Number:

’ GEO /22271
_§ 5 Project Name:

41 FROGNAL, HEMPSTEAD, NW3 6YD Dl
Senior Technician -
11/03/2016 J 1 501 9 . phves
Test Report By GEOLABS Limited Bucknalis Lans, Garston, Watford, Hertfordshire, WD25 XX Page 1 of 1
Client : Geotechnical & Environmeanta! Associates Limited, Widbury Barn, Widbury Hill, Ware, Hertfordshire {Ref 38474.50627)

GL:Version 1.43 - 25/02/2015




1731 - UUTXL BH2 04.00 U2 U - 22271-112085.xls

GL:Version 1.43 - 25/02/2015

BS 1377 : Part 7 : 1990 Clause 8
Quick Undrained Triaxial Compression Test

BH/TP No BH2 Description:
gae?ti'?rr?)ef ZJ%O Stiff brown CLAY with rare fine sand and gypsum
Sample Type u

Specimen Detalls

Specimen conditions Undisturbed

Length {mm} 201.0

Diameter (mm) 102.5

Moisture Content (%) 29

Butk Density (Mg/m?) 1.94

Dry Density (Mg/m®) 1.50

Test Details

Latex membrane thickness {mm) 0.3

Membrane correction (kPa) 0.8

Axial displacement rate (%/miny) 2.0

Cell pressure (kPa) 80

Strain at failure (%) 12.9

Maximum Deviator Stress (kPa) 163

Shear Stress Cu (kPa) 82

Mode of failure s Ty Orientation of the sample Vertical

f T Distance from top of tube mm 30
L )

Checked and Approved by:

G Burke

Senior Technician

11/03/2015

Project Number;
GEO /22271
Project Name:

41 FROGNAL, HEMPSTEAD, NW3 6YD
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1731 - UUTXL BH2 06.00 U3 U - 22271-112086.xis

GL:Version 1.43 - 25/02/20156

BS 1377 : Part 7 : 1990 Clause 8

Quick Undrained Triaxial Compression Test

BH/TP No BH2 Description:
g:gﬁl(?nief g%o Stiff brown fine sandy CLAY
Sample Type U
Specimen Details
Specimen conditions Undisturbed
Length (mm) 201.2
Diameter (mm) 103.4
Moisture Content (%} 28
Bulk Density (Mg/m®) 1.92
Dry Density (Mg/m®) 1.50
Test Details
Latex membrane thickness {mm) 0.3
Membrane correction (kPa) 1.0
Axial displacement rate (%/min) 2.0
Cell pressure (kPa) 120
Strain af failure (%) 186.9
Maximum Deviator Stress (kPa) 179
Shear Stress Cu (kPa) 90
Mode of failure o Orientation of the sample Vertical
S Distance from top of tube mm 30
.
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